SUNW/A/D

Elektrisk Infravarmer for utendgrs bruk
Art nr 421275

NO Bruksanvisning

EN Instruction Manual




Dele beskrivelse:
No. Dele navn . Dele navn

Skrue M4*18 Skrue M6*8

Bunnplate Topplate

Deksel fot Bryter

Nedre kontroll panel Indikator lampe — niva 1

Skrue M6*27 Strgmindikator lampe

Festebrakett fot Indikatorlampe — niva 2

Fot Indikatorlampe — niva 2

Festebrakett Mottaker

Ol N[ojO|(~|lwW|[N]|F

Glassplate Standby knapp

=
o

Bord feste Fjernkontroll

Sjekkliste tilbehar:
Accessory Name Accessory Name
Allen Key Skrue M6*27
Skrue M4*18 4 Skrue M6*8
Festebrakett fot




ON/POWER STANDBY

s s & 8 & O 0 O O 2 8 8 8, e
koD = - - N M - - D)
o 00D o0 QOO0 O O

] [}

=)
o0 O
DD

89989996@886@999900
28000000 oo0o00& o]
P60 0EE 00600
0030080033383 00
Q00000000000 ®D0D0
0OV ODOODDODOOS B O
O Q& DIOEDHOODD QP DO
DR 0 00O ODODODYRH B




Brukerveiledning

Forberedelse:

1. Apne esken. Ta ut tilbehgrspakken som ligger p& innsiden av "kroppen” til infravarmeren. Kontroller at tilbehgret som er
Oppfort i ovennevnte liste er inkludert. Hvis noe mangler, ta umidellbart kontakt med forhandleren.

2. Ha en stjernetrekker for handen

3. Les denne bruksanvisningen ngye far installasjon og bruk. Oppbevar denne bruksanvisningen pa et forsvarlig og trygt sted for
fremtidig bruk i tilfelle behov.

Installasjon:

1. Ta ut selve "kroppen”, foten, deksel fot og glassplaten fra kartongen.

2. Sett selve varmeren pa hodet pa et rett underlag (Fig. A) Far dekselet til foten forsiktig p& festebraketten. For enkel
montering, for festebraketten gjennom hullene p& dekselet en etter en. Fest foten, dekselet til foten og bunnplaten til
"kroppen” med 4 skruer (M4+*18).

Far foten inn i dekselet til foten (Fig. B). Veer oppmerksom pd at kun 2 av de 4 hullene i foten passer festebraketten.

Sett festebraketten til foten og skruene M6*27 pa hullene til foten, hvor festebraketten er lokalisert. Alt sammen festes til
festebraketten med den medfglgende Allen Key (Fig. B).

Plasser glassplaten pa toppen av selve "kroppen”. Kontroller at skruehullene til bord festet matcher hullene til topplaten.
Monter glassplaten til "kroppen” med 4 skruer (M6*8).

Bruk:

1. Plugg enheten til en stikkontakt med 230V og m/jording.

2. Trykk inn bryteren for & sl& pa stremmen. Varmeren skifter s til standby-modus. Stremindikator lampen begynner & blinke.

3. Trykk inn knappen for & sla pa en eller begge varmeelementer som gnsket. Indikator lampen niva 1 og niva 2 vil lyse opp
tilsvarende.
Trykk pa bryteren for & sette ovnen i standby-modus.
Trykk p& bryteren igjen for & kutte strammen helt.

Forsiktighetsregler:
Enheten ma veere korrekt montert far bruk.
Enheten ma plasseres pa en flat og jevn overflate.
Unnga & ta pd varmeren nar den er i bruk, eller like etter at den er slatt av, da den har en meget hgy temperatur, og kan
for&rsake ubehag ved bergring.
Ma ikke tildekkes verken under bruk eller etter bruk.
Tvinn ikke ledningen rundt varmeren.
Unnga slag og vibrasjoner i varmeren.
Varmeren ma veere tilkoblet jordet stikkontakt.
Alle reparasjoner ma utfgres av godkjent verksted..
Skulle strgmledningen bli skadet, ma denne ikke forsgkes byttet av andre enn godkjent verksted.
Varmeren ma ikke plasseres direkte under veggkontakt.
Ma ikke brukes sammen med tidsur, uke - timere eller andre automatiske brytere for & sla den av/pa. Kun varmerens egen
bryter skal brukes.
Varmeren bgr ikke brukes av, eller i neerheten av barn, uten oppsyn av voksen.
13.  Varmeren er kun ment for privat bruk i hjemmet, ikke i offentlige rom eller uthus av alle slag.
14. Varmeren bgr ikke brukes i naerheten av vannkilder som bad/dusj, basseng, jacuzzi eller lignende.
15. Ikke plasser enheten naer gardiner og/eller andre brennbare gjenstander, da det vil vaere fare for brann.
16.  Ikke bruk enheten som en Klut eller handkletarker.
17.  Ikke bruk enheten pa steder med darlig eller forurenset luft, dvs. stav, gass, damp etc.
18.  Ikke bruk enheten som en badstuovn.
19. Ikke senk enheten i vann for rengjgring.
20. Enheten bgr plugges i en stikkontakt, som er lett synlig og tilgjengelig.
21. Etter en tids bruk kan glasset rundt gladetradene bli hvitt. Det er normalt og pavirker ikke bruken eller levetiden.

Advarsel:
Denne ovnen er ikke utstyrt med en innretning for & styre romtemperaturen. Ikke bruk enheten i sma rom sa lenge det er personer
til stede ute av stand til & forlate rommet pa egenhénd, med mindre konstant tilsyn gis.

Avfall:

Dette produktet ma ikke kastes sammen med husholdningsavfall. Produktet ma leveres pa et godkjent sted for gjenvinning av
Elektriske og elektroniske apparater. Ved innsamling og gjenvinning av avfall bidrar man derfor til & spare miljget , og sarger for at
Produktet tas hdnd om pa en miljgvennlig og helsemessig mate.

Ikke kast dette produktet som usortert restavfall. Innsamling av slikt avfall er ngdvendig for spesiell behandling.




Rengjgring:
Koble enheten fra fgr rengjgring. Bruk en fuktig klut for rengjgring. Ikke bruk for mye vann.

SH1675J6R-2 / SH1675J7R-2 /| SH1675J8R-2
SH2085J6R-2 / SH2085J7R-2 / SH2085J8R-2

Instruction Manual

Parts Descriptions:

No. Part Name . Part Name

Screw M4*18 Screw M6*8

Base Steel Board Top Steel Board

Base Cover Switch

Lower Control Box Indicator Light — Level |

Screw M6*27 Power Indicator Light

Steel Board Indicator Light — Level Il

Base Indicator Light — Level Il

Base Bracket Receiver

Ol ([N|lo|jO|d|lwWw|N|F

Table Top Standby Button

Table Fixture Remote Control

=
o

Accessories Pack Check List:

Accessory Name Qty Accessory Name
Allen Key 1 Screw M6*27
Screw M4*18 4 Screw M6*8

Steel Board

Preparation

1.

Unpack the carton. Take out the accessories pack from the carton of the heater body. Make sure the accessories listed in the
above Accessories Check List are included. If anything missing, ask the retailer immediately to provide it to you.

Prepare a cross head screw driver.

Read this instruction manual carefully before installation and use. Keep this instruction manual in a proper and safe place for
future use in case needed.

Installation:

6.
7.

Take out the Main Body, Base, Base Cover, Table Top from the cartons.

Put the Main Body up-side-down on a flat floor. (Fig. A). Slide Base Cover onto Base Bracket respectively. For easy
assembly, let the Base Brackets get though the holes on Base Cover one by one. Fix Base Cover, Base and Base Steel
Board onto Main Body with 4 Screws (M4*20).

Put Base into Base Cover. (Fig. B). Please note that only 2 of the 4 holes in Base are matching the Base Bracket.

Put Steel Board and Screw M6*27 onto the holes of Base, in which Base Brackets are located. Fix them onto Base Bracket
with the provided Allen Key. (Fig. B).

Put Table Top on top of the Heater Body. Make sure the screw holes on Table Fixture are matching the holes on Top Steel
Board. Fix Table Top onto Heater Body with 4 Screws (M6*8).




Operations:

6. Plug in the unit to a socket. Make sure the power supply is same as rated.

7. Press Switch to switch on the power. Heater is shifted to Standby mode. Power Indicator Light starts flashing.

8. Press Select button to turn on one or both heating elements as desired. Indicator Light — Level | & Level Il will light up
accordingly.

9. Press O button to shift the heater to Standby mode.

10. Press Switch again to cut off the power totally.

Cautions:

22.  The unit must be correctly installed before use.

23.  The unit must be securely placed on a horizontal and flat surface.

24.  The unitis at high temperature during operation. It keeps hot for a period after shut down. Potential danger would occur when
touching it during this period.

25. Don't place the unit close to curtain and/or other flammable objects. Ohterwise there will be a danger of catching fire.

26. Don't cover the unit with anything during operation or a short time after it's shut down.

27. Don't wrap the power supply cord on the unit.

28.  The unit must be handled with care, and avoid of vibration or hitting.

29. The unit must be securely grounded during operation.

30. When damaged, the unit must be repaired by professional repairing team.

31. If the supply cord is damaged, it must be replaced by the manufacturer, its service agent or similarly qualified persons in
order to avoid a hazard.

32. The heater must not be located immediately below a socket-outlet.

33.  When assembling, keep clear from any board or flammable material.

34. Do not use this heater with a programmer, timer or any other device that switches the heater on automatically, since a fire
risk exists if the heater is covered or positioned incorrectly.

35. This appliance is not intended for use by persons (including children) with reduced physical, sensory or mental capabilities,
or lack of experience and knowledge, unless they have been given supervision or instruction concerning use of the appliance
by a person responsible for their safety.

Children should be supervised to ensure that they do not play with the appliance.

The unit is for household use only. It's not allowed to use in building site, greenhouses, barn or stable where there's
flammable dust.

The head of the unit is at high temperature during operation. Unplug the unit and wait till it's cool before cleaning.

Don't use this heater in the immediate surroundings of a bath, a shower or a swimming pool.

Don't use this unit in place where causticity or volatile air exists, i.e. dust, steam, gas, etc.

Don't use this unit as a cloth drier or towel drier.

Don't use this unit as a sauna heater.

Don't use this unit as a room heater of heat storing.

Don't use this unit in place of animal propagating and raising.

Don't use this unit in heating system of hot air centre.

Don't immerse this unit into water for cleaning.

The unit should be plugged in a socket, which is easily visible and reachable.

After some time of use, the glass surface of the heating element may turn white somewhere. It's normal, while doesn’t affect
the use and life of the heater.

A Cool-touch Coating (something like flocking) may be applied on the mesh guard as an optional feature for some items. This
kind of coating can reduce the risk of burning your hand, foot, body and other object. However, the surface of the mesh guard
is still very hot and dangerous even though a Cool-touch Coating is applied. DON'T touch the heater body during the
operation.

WARNING:
This heater is not equipped with a device to control the room temperature. Do not use this heater in small rooms when they are
occupied by persons not capable of leaving the room on their own, unless constant supervision is provided.

Disposal:
This product must not be disposed together with the domestic waste. This product has to be disposed at an
authorized place for recycling of electrical and electronic appliances.
By collecting and recycling waste, you help save natural resources, and make sure the product is disposed in an
environmental friendly and health way.

Do not dispose this product as unsorted municipal waste. Collection of such waste separately for special treatment

m—i is necessary.

Cleaning:
Unplug the unit before cleaning. It should be wiped with wet cloth. Don't use too much water.

Manufacturer: Zhongshan Scientec Electric Manufacturing Company Limited
Address: 42 Industrial Avenue, Nantou, Zhongshan, Guangdong, China




SGS-CSTC Standards Technical Services Co., Ltd.

198 Kezhl Road, Scentech Park, Guangzhou Economic &
Technotogy Development Disidet, Buangzhou, China 510663

Telephons:  «B6 (0) 20 B2165555
Fax: +B6 (0} 20 82075059
Email: 508 Inlamet_operations@sgs.com Page 1 of 1

VERIFICATION OF EMC COMPLIANCE

Verification No.: GZEM100800153001VM2

Applicant: Zhongshan Scientec Electrical Manufacturing Co., Lid.
Address of Applicant: 42 Industrial Avenue, Nantou, Zhongshan, Guangdong, China
Product Description: Patio Heater

Model No: SHxyz Series (SHxyz, SH)grzﬂ, SHxyzL, SHxyzAL, SHxyz-S8,

SHxyzA-85, SHxyzL-5S, SHxyzAL-55)
SH2085xyz, SH1885xyz, SH1685xyz, SH1675xyz,
SH1475xyz, SH1275xyz, SH1265xyz, SH1565xyz,
SH1085%yz
Trade mark: Scientec
Sufficient samples of the product have been tested and found to be in conformity with
Tesl Standard: EN 55014-1:2006+A1:2009,
EN 55014-2:1997+A1:2001+A2:2008,
EN 55015:2006+A2:2009, EN 61547:2009,
EN 81000-3-2:2006+A2:2009, EN 61000-3-3:2008.
As shown in the
Tes! Report Number(s): GZEM100800153001M2
This varilicalion of EMCG Compliance has been granted to the applican! based en the resulls of the tests, peformed by laboratory of
SG5-05TC Standards Technical Sarvices Co,, Lid. an the sample of the abowe-mentioned product In accondance with the provisions

of the relavant specifle slandands and Dirpctive 20041 08/EG. The CE mark as shown below can be used, under (he rosgansibility of
I manutaciures, afler complelion of an EC Declarafion of Confomily and compRanco with &l relevant EC Diveclives.

i CE

Stephan Guo
Mamager Dt 201000807

Copyright of this varificalion |5 oWwned by SG8 GSTC Stendards Technical Sorvices Co., Lid and may not bo reproduced olber than in
full and with the prior pproval of the Genseral Manager. This verifizalion (s subjected 1o the governanca of the General Conditions of
Servicas, printed overleal,

barnber of the SGS Group (3G5 S4)




Page {ofl 2

VERIFICATION OF CONFORMITY

to the implementing measures
regulation numberl 275/2008

Project No.: GLESO100100058HS

Applicant: Zhongshan Scientes Electrical Manufacturing Co., Ltd.
42 |Industrial Avenue, Nantou, Zhongshan, Guangdong, China

Marnufacturar Same as applicant
Preduct Namea: Patio heater

Model Mo See page 2
Rating: See page 2

Protection against Elsctric Shock : Class |

Degree of Protection: P24

Additional Information (if any):

Sufficient samples of the praduct have been tested and found to be in confermily with

Test Standard / regulation: Eurgpean Commission Regulation 1275/2008

as shown In the
Test Repart Number{s): GLESO10010005801

This Verification of Compliance has been granted io the applicant based on the results of tests, performed
by Laboralory of SGS-CSTC Standards Technical Services Co., Lid, on sample of the above-mentioned
product in accordance with the provisions of the relevant specific standards, regulations and the EuP
Directive 2008/32/EC.

Remark: From November 20, 2009, Direcltive 200532EC, as emended by Dieclive PO0828/EC, is
repealed by Diractive 2000/125/EC. Refarences fo the repealed Diractive shall be constriad as referonces
fo Direciiva 200941 25EC according fo Aricle 24 of Direclive 2008/125EC.

NN

Jeff Zhao
Labeoratory Manager January 13, 2010
SGS-C8TC

Copyright of this verification 18 owned by SGS-C3TC Slardards Technical Services Co, Lid. and may not be repraduced other than in
full and with the prior epproval of the Senersl Menager. This werificallon ls subjected to the govemanee of the General Condldons of
Sarvices, printed svareal

Member of 833 Group (SGE BA)




Preject No.: GLESO100100058HS

Model No.:
5H2085xyz, SH1885xyz, SH1685xyz, SH16TSxyz, SH14TS5 »yz, SH1275xyz, SH1565xyz, SH1265xyz,
BH1065xyz

For SH2085 xyz, SH1886xyz, SH1685 xyz, SH1675xyz, SH147EF wyz, SH1275xyz, SH1565xyz:
*=F maans size of glass/matal table desk; D=40cm, base: D=28cm
¥=G means size of glass/metal table desk: D=50cm, base: D=40cm

For SH1285xyz, SH1065xyz:
¥=F, x=0G, x=E means size of glass/metal fable desk; D=32cm, base: D=28cm

For SH1685xyz, SH1475xyz, SH1276xyz, SH1266xyz, SH1085xyz:
y=NIL means without extra feature (MIL could be means by blank)
y=L means with LED lamp

y=A means with infrared induction

y=AL means with infrared induction and LED lamp

For §H2085xyz, SH1886xyz, SH16TExyz, SH1565xyz:
y=NIL means witheut extra feature

y=L means with LED lamp

Fer all models:

z=MIL means glass iabla iop

z=-55 means metal table top

Rating:

220V - 240V, 50 Hz,

SH2088xyz: 1700 W - 2000 W,

SH1885xyz: 1500 W - 1300 W,
SH1685xyz, SH16Toxyz: 1350 W - 1600 W,
SH14TExyz: 1200 W - 1400 W,

SH1275xyz, SH1265xyz: 1000W - 1200 W,
SH1566xyz. 1250 W - 1500 W,
SH108Gxyz: 850 W - 1000 W

NN

Jaff Zhao
Laboratory Manager January 13, 2010
SGS-CETC

Copyright of this verification [s awned by SGS-05TC Slandards Technical Services Co., Lid, @nd may nol be reproduted other than in
full and with the prior approval of the General Manager. This verifization Is subjectad to e govarmance of the Goneral Condifions of
Sarvtees, printad owerdasf.

Marmbar of SG5 Group (8535 54)




SUNWA/D

Sunwind Gylling AS = Postboks 64 = N-1309 RUD = Norge
Rudssletta 71-75 « N-1351 RUD < Norge
(+47) 67 17 13 70
post@sunwind.no

Sunwind Gylling AB = Vendevéagen 90 « S-182 32 DANDERYD < Sverige
(+46) 8-544 98 994

Sunwind Gylling OY = Niemelantie 1. « Kaarina
FIN-20780
(+358) 2236 1515

10







